
Performance assessment of centrifuge dewatering unit using multivariate
statistical approach: a case study of a centralized sludge treatment facility
(CSTF) in Malacca, Malaysia

Sofiah Rahmata, Faradiella Mohd Kusina,b,*, Wan Lutfi Wan Joharia,b

aFaculty of Environmental Studies, Department of Environmental Sciences, Universiti Putra Malaysia, 43400 UPM Serdang,
Selangor, Malaysia, Tel. +603 89468596; emails: sephia_fren@yahoo.com (S. Rahmat), faradiella@upm.edu.my (F.M. Kusin),
wanlutfi@upm.edu.my (W.L. Wan Johari)
bFaculty of Environmental Studies, Environmental Forensics Research Centre (ENFORCE), Universiti Putra Malaysia, 43400
UPM, Serdang, Selangor, Malaysia

Received 30 January 2014; Accepted 10 November 2014
[...]
Group VF1–VF5 show the R2 values of less than 30%
variation in bio-solids production. However, if VF1
and VF4 were included in the model, coefficient deter-
mination would rise up to 74.32%. Group VF1 and
VF4 showed a significant linear relationship with bio-
solids production (i.e. p-value < 0.0001).

Group VF1 (wet sludge and MLSS) showed a posi-
tive relationship and would lead to increased amount
of bio-solids production as the variable values
increase. However, group VF4 (polymer dosage) has
negative relationship with bio-solids production. This
means that the amount of bio-solids production will
decrease when the amount of VF4 is increased. Note
that typically an optimum polymer dosage is applied
for the intended amount of sludge. Thus, it is impor-
tant to determine the exact (optimum) amount of

Fig. 3. Sludge production in centrifuge dewatering unit from September 2008 to February 2012.

Table 2
Centrifuge dewatering unit performance data

Description Unit

Value

Ave. Max. Min.

Loading m3/h 2.588 3.950 1.446
Capacity of dewatering unit m3/h 32.20 42.7 25.0
Concentration solids kg/h 173.5 222.2 128.0
Disposed sludge cake ton/d 1.2 2.3 0.7
Dewatering sludge %solids 28.66 34.80 22.7
Polymer dosage kg/m3 3.62 12.54 1.05

S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915 3909



T
ab

le
3

P
ea
rs
o
n
co
rr
el
at
io
n
co
ef
fi
ci
en

ts
fo
r
14

p
ar
am

et
er
s

V
ar
ia
b
le
s

W
et

sl
u
d
g
e

B
O
D

in
fl
u
en

t
C
O
D

in
fl
u
en

t
N
H
3

in
fl
u
en

t
S
S

in
fl
u
en

t
M
L
S
S

p
H

B
O
D

ef
fl
u
en

t
C
O
D

ef
fl
u
en

t
N
H
3

ef
fl
u
en

t
S
S

ef
fl
u
en

t
P
o
ly
m
er

C
o
n
ce
n
tr
at
io
n

C
ap

ac
it
y
o
f

d
ew

at
er
in
g

u
n
it

W
et

sl
u
d
g
e

1
−
0.
10

7
−
0.
23

0
−
0.
04

9
−
0.
06

8
0.
38

4
0.
32

2
−
0.
23

0
−
0.
25

0
0.
41

4
−
0.
15

6
0.
28

1
0.
33

8
0.
40

2
B
O
D

in
fl
u
en

t
−
0.
10

7
1

0.
82

1
−
0.
25

2
0.
72

7
0.
09

7
0.
16

7
−
0.
13

4
−
0.
04

9
0.
07

7
0.
02

6
0.
31

8
−
0.
11

0
−
0.
02

9
C
O
D

in
fl
u
en

t
−
0.
23

0
0.
82

1
1

−
0.
21

4
0.
80

2
−
0.
06

8
0.
09

0
−
0.
07

5
0.
01

2
−
0.
11

0
0.
17

3
0.
14

3
−
0.
08

5
−
0.
18

6
N
H
3
in
fl
u
en

t
−
0.
04

9
−
0.
25

2
−
0.
21

4
1

−
0.
24

3
−
0.
12

7
−
0.
44

5
0.
08

4
0.
15

8
−
0.
17

3
0.
26

7
0.
01

8
−
0.
05

6
−
0.
13

0
S
S
in
fl
u
en

t
−
0.
06

8
0.
72

7
0.
80

2
−
0.
24

3
1

0.
10

4
0.
04

9
−
0.
02

7
0.
10

7
−
0.
02

0
0.
24

9
0.
07

9
−
0.
06

2
−
0.
00

8
M
L
S
S

0.
38

4
0.
09

7
−
0.
06

8
−
0.
12

7
0.
10

4
1

0.
05

3
−
0.
15

5
−
0.
03

5
0.
26

5
−
0.
15

9
−
0.
02

6
0.
14

8
0.
23

8
p
H

0.
32

2
0.
16

7
0.
09

0
−
0.
44

5
0.
04

9
0.
05

3
1

0.
11

4
−
0.
07

0
0.
14

6
0.
06

6
0.
12

9
0.
07

4
0.
24

7
B
O
D

ef
fl
u
en

t
−
0.
23

0
−
0.
13

4
−
0.
07

5
0.
08

4
−
0.
02

7
−
0.
15

5
0.
11

4
1

0.
63

9
0.
01

2
0.
45

5
−
0.
13

9
−
0.
00

7
−
0.
08

7
C
O
D

ef
fl
u
en

t
−
0.
25

0
−
0.
04

9
0.
01

2
0.
15

8
0.
10

7
−
0.
03

5
−
0.
07

0
0.
63

9
1

−
0.
10

7
0.
71

0
−
0.
10

3
−
0.
05

3
−
0.
00

9
N
H
3
ef
fl
u
en

t
0.
41

4
0.
07

7
−
0.
11

0
−
0.
17

3
−
0.
02

0
0.
26

5
0.
14

6
0.
01

2
−
0.
10

7
1

−
0.
39

4
0.
08

5
0.
17

4
0.
31

9
S
S
ef
fl
u
en

t
−
0.
15

6
0.
02

6
0.
17

3
0.
26

7
0.
24

9
−
0.
15

9
0.
06

6
0.
45

5
0.
71

0
−
0.
39

4
1

0.
04

6
−
0.
00

4
−
0.
03

9
P
o
ly
m
er

0.
28

1
0.
31

8
0.
14

3
0.
01

8
0.
07

9
−
0.
02

6
0.
12

9
−
0.
13

9
−
0.
10

3
0.
08

5
0.
04

6
1

−
0.
01

2
−
0.
22

8
C
o
n
ce
n
tr
at
io
n

0.
33

8
−
0.
11

0
−
0.
08

5
−
0.
05

6
−
0.
06

2
0.
14

8
0.
07

4
−
0.
00

7
−
0.
05

3
0.
17

4
−
0.
00

4
−
0.
01

2
1

−
0.
02

0
C
ap

ac
it
y
o
f

d
ew

at
er
in
g

u
n
it

0.
40

2
−
0.
02

9
−
0.
18

6
−
0.
13

0
−
0.
00

8
0.
23

8
0.
24

7
−
0.
08

7
−
0.
00

9
0.
31

9
−
0.
03

9
−
0.
22

8
−
0.
02

0
1

3910 S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915



T
ab

le
4

R
es
u
lt
s
o
f
p
ri
n
ci
p
le

co
m
p
o
n
en

ts
an

al
y
si
s

F
1

F
2

F
3

F
4

F
5

F
6

F
7

F
8

F
9

F
10

F
11

F
12

F
13

F
14

E
ig
en

v
al
u
e

2
.8
8
3

2
.7
8
3

1
.8
7
2

1
.2
8
2

1
.1
5
4

0.
98

0
0.
89

3
0.
71

4
0.
45

1
0.
33

8
0.
27

3
0.
16

6
0.
11

8
0.
09

3
V
ar
ia
b
il
it
y
(%

)
20

.5
90

19
.8
75

13
.3
71

9.
15

7
8.
24

5
7.
00

1
6.
37

7
5.
10

2
3.
22

3
2.
41

1
1.
95

0
1.
18

7
0.
84

5
0.
66

6
C
u
m
u
la
ti
v
e
(%

)
20

.5
90

40
.4
66

53
.8
37

62
.9
94

71
.2
39

78
.2
40

84
.6
17

89
.7
18

92
.9
41

95
.3
52

97
.3
03

98
.4
89

99
.3
34

10
0.
00

0

N
o
te
:
B
o
ld

v
al
u
es

re
p
re
se
n
t
P
C
s
w
it
h
ei
g
en

v
al
u
e
m
o
re

th
an

o
n
e.

S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915 3911



VF4 during the operation of centrifuge sludge dewa-
tering system in order to avoid excess sludge produc-
tion. Whilst as previously discussed, the variables of
VF2, VF3, and VF5 have no significant relationship
with bio-solids production and were excluded in the
regression analysis. Predicted amount of bio-solids
production was then obtained from the model as fol-
lows:

Bio-solids ðYÞ ¼ 44:7534þ 1:1226ðVF1Þ � 12:5481ðVF4Þ
(3)

By using the variables in PCA analysis, 74.32% of vari-
ations in bio-solids production in the CSTF since the
beginning of its operation have been precisely deter-
mined. Notably, the amount of wet sludge and MLSS
are critical variables in such a system together with
the aid of polymer addition for the production of bio-
solids that meet the criteria for final disposal. For this
CSTF, the observed and predicted bio-solids produc-
tions are shown in Table 7 for comparison.

It is known that sludge dewatering and digestion
would be essential for the reduction of excess sludge
production often associated with the utilization of acti-
vated sludge process for wastewater treatment [35].
There are various factors that may influence the qual-
ity of the dewatered sludge. Operating condition is an
important factor in many cases. A study found that
dewaterability of sewage sludge might be improved
by sludge disintegration for the production of biogas
[36]. Sludge pre-treatment with alkali–ozone was able
to reduce 30% of SS and resulted in 40% COD solubili-
zation for domestic wastewater being treated in a
membrane bioreactor (MBR) ultimately leading to a
reduced sludge [35]. The MBR was operated with
MLSS concentrations in the range of 7,000–7,200 mg/l
(cf. average of 8,404 mg/l in the studied CSTF). A
hydrothermal process coupled with mechanical
expression process at increased temperature may also
help to enhance the dewatering process of excess
sludge with relatively lower energy input [37]. The
type of sludge, i.e. primary or secondary sludge

Table 5
Factor loading after varimax rotation

Variables VF1 VF2 VF3 VF4 VF5

Wet sludge 0.772 −0.169 −0.149 0.356 0.182
BOD influent 0.019 0.907 −0.076 0.135 0.121
COD influent −0.172 0.921 0.023 0.076 0.055
NH3 influent −0.023 −0.265 0.244 0.189 −0.737
SS influent 0.073 0.911 0.131 −0.042 0.014
MLSS 0.719 0.146 −0.094 −0.156 −0.129
pH 0.151 0.042 0.094 0.164 0.862
BOD effluent −0.129 −0.145 0.779 −0.104 0.198
COD effluent −0.016 0.036 0.897 −0.135 −0.087
NH3 effluent 0.608 −0.034 −0.175 −0.035 0.237
SS effluent −0.104 0.151 0.865 0.137 −0.100
Polymer 0.051 0.178 −0.068 0.858 0.057
Concentration 0.414 −0.144 0.057 0.296 0.026
Capacity of dewatering unit 0.588 −0.063 0.014 −0.435 0.252

Note: Bold values represent strong correlation between variables and PCs.

Table 6
Results of R2 and p-values of multiple linear regressions

Group Variables p-value R2

VF1 Wet sludge and MLSS 0.0015 0.2560
VF2 BOD influent, COD influent, and SS influent 0.7763 0.0250
VF3 BOD effluent, COD effluent, and SS effluent 0.1217 0.1249
VF4 Polymer 0.0066 0.1526
VF5 NH3 influent and pH 0.1009 0.0990
VF1 + VF4 Wet Sludge, MLSS, and polymer <0.0001 0.7432

3912 S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915



involved in the sequence of treatment processes and
treatment configuration may also influence the sludge
production. It was found that insufficient primary
treatment would result in sludge with relatively high
water content (poor dewaterability), lower energy con-
tent, and decreased bio-solids production [38]. The
study observed the sludge cake production in the

range of 12,000–22,500 m3/year (raw sludge produc-
tion between 3,000 and 5,500 tonnes per annum).

The effect of polymer addition into wastewater has
also been investigated in many studies. Niu et al. [39]
found that the type of coagulant for chemical condi-
tioning (e.g. FeCl3, polyaluminum chloride (PACl),
and high performance PACl (HPACl)) would have

Table 7
Observed and predicted bio-solids for centrifuge sludge dewatering unit

Observations Observed values (kg/h) Predicted values (kg/h)

1 124.80 118.72
2 109.33 111.47
3 59.64 85.53
4 198.85 131.41
5 83.37 94.82
6 84.40 101.52
7 20.52 70.23
8 151.62 136.94
9 37.04 89.62
10 88.07 98.37
11 39.38 70.46
12 116.67 78.87
13 74.90 77.80
14 74.24 100.44
15 65.83 41.82
16 111.04 78.08
17 95.43 89.82
18 59.53 70.43
19 72.65 77.67
20 124.21 114.18
21 106.98 109.14
22 99.78 110.71
23 47.57 58.87
24 59.02 79.02
25 64.95 70.64
26 35.52 52.89
27 38.17 38.75
28 31.50 43.21
29 47.95 62.10
30 96.76 98.72
31 80.54 80.07
32 45.20 78.48
33 95.15 96.78
34 45.82 53.95
35 30.71 26.28
36 29.58 33.42
37 35.89 29.92
38 40.59 31.61
39 79.20 61.42
40 65.76 58.63
41 54.35 56.44
42 56.26 57.72
43 57.23 57.39

S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915 3913



impact on the size of flocs formation and hence the
sludge dewaterability. Peeters et al. [40] found that
PACl addition to waste sludge would be very effective
to avoid fouling problems in sludge decanter centri-
fuge. They also found that a dose ranging from 50 to
150 g PACl/kg MLSS would mitigate the stickiness of
partially dried sludge with a dry solid content
between 25 and 60% dry solids.

4. Conclusion

The concentration of the bio-solids in Sungai
Udang CSTF has achieved the design criteria which
are above 20% of dryness and is ready to be reused or
disposed without extension time. From the MLR anal-
ysis, only VF1 (wet sludge and MLSS) and VF4 (poly-
mer dose) have significant relationships with the
production of bio-solids with 95% confidence level. In
conclusion, the amount of bio-solids production in the
CSTF have been precisely estimated by taking into
account of significant variables affecting the sludge
production and to make sure of adequate space avail-
ability for the disposal of sludge in the future.

Acknowledgments

The authors would like to acknowledge Malaysia’s
National Sewerage Company, Indah Water Konsortiun
Sdn. Bhd. (IWK Malacca) for the data provided. Finan-
cial support from the Ministry of Higher Education
Malaysia for MyBrain15 scholarship is also gratefully
acknowledged.

References

[1] F. Liu, L. Zhou, J. Zhou, X. Song, D. Wang, Improve-
ment of sludge dewaterability and removal of
sludge-borne metals by bioleaching at optimum pH,
J. Hazard. Mater. 221–222 (2012) 170–177.

[2] G.J. Hatziconstantinou, H. Efstathiou, Sludge dewater-
ing and disposal practices for small activated sludge
wastewater treatment plants, J. Environ. Sci. Health A.
38(10) (2003) 2401–2412.

[3] F.M. Kusin, A review of the importance of hydraulic
residence time on improved design of mine water
treatment systems, World Appl. Sci. J. 26(10) (2013)
1316–1322.

[4] S. Saby, M. Djafer, G.-H. Chen, Effect of low ORP in
anoxic sludge zone on excess sludge production in
oxic–settling–anoxic activated sludge process, Water
Resour. 37 (2003) 11–20.

[5] D.H. Chon, M.N. Rome, H.S. Kim, C. Park, Investigat-
ing the mechanism of sludge reduction in activated
sludge with an anaerobic side-stream reactor, Water
Sci. Technol. 63 (1) (2011) 93–99.

[6] H. Lossing, P. Champagne, J. McLellan, Examination
of sludge accumulation rates and sludge characteris-
tics for a decentralized community wastewater treat-
ment systems with individual primary clarifier tanks
located in Wardsville (Ontario, Canada), Water Sci.
Technol. 62 (12) (2010) 2944–2952.

[7] E. Steel, T. McGhee, Water Supply and Sewage,
McGraw Hill, New York, NY, 1979.

[8] P. Innocenti, Techniques for handling water treatment
sludge, J. Am. Water Works Assn. 14 (1988) 1–4.

[9] S. Al-Muzaini, A comparative study of sludge dewa-
tering units for sludge management, J. Environ. Sci.
Health A. 39(2) (2012) 473–482.

[10] L. Arregui, R. Liebana, E. Rodriguez, A. Murciano,
F. Conejero, B. Perez-Uz, S. Serrano, Analysis of the
usefulness of biological parameters for the control of
activated sludge wastewater treatment plants in an
interlaboratory study context, J. Environ. Monit. 14(5)
(2012) 1444–1452.

[11] H. Ødegaard, B. Paulsrud, I. Karlsson, Wastewater
sludge as a resource: Sludge disposal strategies and
corresponding treatment technologies aimed at sus-
tainable handling of wastewater sludge, Water Sci.
Technol. 46 10) (2002) 295–303.

[12] H. Philip, S. Maunoir, A. Rambaud, L. Philippi, Septic
tank sludges: Accumulation rate and biochemical
characteristics, Water Sci. Technol. 28(10) (1993) 57–64.

[13] N. Gray, The influence of sludge accumulation rate
on septic tank design, Environ. Technol. 16(8) (1995)
795–800.

[14] C. Kinsley, A. Crolla, D. Joy, Impact of Water Softer
on Septic Tanks Field Evaluation Study, Ontario Rural
Wastewater Centre-University of Guelph, 2005.

[15] M.J. Hammer, Water and Wastewater Technology,
Wiley, New York, NY, 1975.

[16] W.W. Eckenfelder Jr., C.J. Santhanam, Sludge Treat-
ment, Pollution Engineering and Technology, Series
No. 14, Marcel Dekker Inc., New York, NY, 1981.

[17] USEPA, Process Design Manual for Dewatering Muni-
cipal Wastewater Sludges, US Environmental Protec-
tion Agency, EPA-625/1-82-014, 1982.

[18] T.D. Reynold, Unit Operation and Processes in Envi-
ronmental Engineering, California Brooks, Cole Engi-
neering Division, New York, NY, 1982.

[19] E.W. Low, H.A. Chase, Reducing production of excess
biomass during wastewater treatment, Water Resour.
33(5) (1999) 1119–1132.

[20] EQA, Environmental Quality Act (Act 127), EQ (Sew-
age and Industrial Effluents) Regulations 1979, Laws
of Malaysia, Percetakan Nasional Malaysia Berhad,
Kuala Lumpur, 1974, pp. 111–121.

[21] H. Juahir, S. Md Zain, A.Z. Aris, M.K. Yusoff, Spatial
assessment of Langat River water quality using
chemometrics, J. Environ. Monit. 12(1) (2010) 287–295.

[22] S. Carrer, R. Leardi, Characterizing the pollution pro-
duced by an industrial area chemometric methods
applied to the lagoon of Venice, Sci. Total Environ.
370(1) (2006) 99–116.

[23] O.O. Omo-Irabor, S.B. Olobaniyi, K. Oduyemi,
J. Akunna, Surface and groundwater water quality
assessment using multivariate analytical methods:
A case study of the Western Niger delta Nigeria,
Phys. Chem. Earth 33(8–13) (2008) 666–673.

3914 S. Rahmat et al. / Desalination and Water Treatment 57 (2016) 3904–3915



[24] A.S. Shihab, A. Hashim, Cluster analysis classification
of groundwater quality in wells within and around
Mosul City, Iraq, J. Environ. Hydrol. 14(1) (2006) 1–11.

[25] Y.H. Huang, C.P. Yang, Y.C. Lee, P.K. Tang, W.M.
Hsu, Variation of groundwater quality in seawater
intrusion area using cluster and multivariate factor
analysis, Proceedings of the sixth International Confer-
ence on Natural Computation, Yantai, China, August
10–12, IEEE catalog No. 6 (2010) 3021–3025.

[26] E.M. Andrade, H.A.Q. Palacio, I.H. Souza, R.A. Olive-
iraLeao, M.J. Guerreiro, Land use effect in groundwa-
ter composition of Anlluvial Aquifer (Trussu River,
Brazil) by multivariate techniques, Environ. Res. 106
(2) (2008) 170–177.

[27] E. Marengo, M.C. Gennaro, E. Robotti, A. Maiocchi,
G. Pavese, A. Indaco, A. Rainero, Statistical analysis of
groundwater distribution in Alessandria Province
(Piedmont-Italy), Microchem. J. 88(2) (2008) 167–177.

[28] H. Çamdevýren, N. Demýr, A. Kanik, S. Keskýn, Use
of principle component scores in multiple linear